Base and Motor Assembly — Model WB-43 ONLY
Parts list on page 29.

28



Parts List: Base and Motor Assembly — Model WB-43
Exploded view on page 28.

Index No. Part No. Description Size Qty
T WB43-201................ MaChiNg BasSe........cooiiiiieeiiie e 1
2, WB43-202................ MOLOF Plate. ... 1
e WB43-203................ RO . 1
S WB25-149................ HexX NUE.....oooi 1212 4
i 6294262..........ceuuune Motor AdJUSHING SCIreW........ueiiiiiiiiiee e 1
[ TP TS-0720111............. Lock Washer ..........ccccoeeii, 2 6
T WB25-701................ Hex Cap SCreW .....cooovveveeiiii e, 1/2-12x1-1/2....cvvvvn 4
8 TS-0680061............. FlatWasher............cocoooii, V2 2
S T WB43-209................ MOtOT .. 25HP, 230/460V, 3Ph.1
10.iiinn.. WB43-210................ MOLOr PUILEY ... 1
M TS-0208071............. Socket Head Cap Screw..........cccccvvvvvvvviieiinnnnnnnn, 5/16-18x1-1/4 ............. 3
120 WB25-212............... Leveling NUL ... 4
13, WB43-213............. KY i 9%x14x105.........cccee. 1
14............ TS-0051051............. Hex Cap SCrew .....cooeveeeiiiiiieeeeeeeeeeeeeeeee, 5/16-18X1..cccevvvvveennnnn. 4
150 TS-0720081............. Lock Washer ..o, 5/M6..ccccceiiiiiiiiiiiiiieennnn. 4
16..ccceeee... WB25-216................ DISC BraKe.. .o i i i i i 1
17 i WB43-217................ Pulley BUSNING......cooiiiii 1
18 VB-B70......ccccevveeeeee. V-BEIE .ot B-70.....cccceiiiii, 3
19 WB37-219................ Brake Base.........uuiiiiieiiie e 1
20 TS-0680041............. FlatWasher............cocooo, T T 2
21 TS-0060031............. Hex Cap SCrew ......cooeeeeeiiiiieee, 3/8-16x3/4 ........ccc....... 2
22 6294280..........00vveees Limit Switch ... 2
23 6294281.......cvvvvvnnnns Limit Switch Plate............ccc o 2
24............. TS-0050021............. Hex Cap SCreWw .....ccooeeeieiiiiiee, 1/4-20x5/8 ........ccc....... 2
25, TS-0680021............. FlatWasher............cococ L 2
26 WB25-131................ Flat Head SCrew.............uvvvviviviiviiiiiiiniiiiinininnnnnns MBEX8 ... 4
27 i TS-0720071............. Lock Washer ..........cccciieii L S 3
28 ., WB43-228................ MOLOE COVET ... 1
29 TS-0207031............. Socket Head Cap Screw...........ccccovvvvvveviiiennnnnnnn. 1/4-20x5/8 .................. 2
30 6294284...........uuuuene Brake HOUSING ......cooiiii i 1
) I 6294285..............cc. FrONT COVET ...ttt s 1
32, 6294286.................. Brake LiniNg ...cooooioiii 1
33 6294661..........cvvveene Brake LiniNg ....oooooeiiie 1
3. 6294287 .........uvvvvnnns BUSHING ... 1
35.. 6294288...........00uueee SPIING e 1
36 6294289...............c.. 1] 1= g o = (= R 1
37 TS-081F031............. Flat Head SCrew............uuvvvviviviiiiiiiiiiiiiiiinninnnnnnns 1/4-20x1/2 ....cceeeee... 1
38 6294291.......cuvvvviinns PN 2
39 TS-0206041............. Socket Head Cap Screw...........cccccvvvvvvviieeennnnnnnn, 10-24x3/4 ......cccoeee... 8
40.....uuieee TS-0720091............. Lock Washer ..., 38 3
41, TS-0561031............. HexX NUE.....oooi 3/8-16..ccccceeeieiei 2
42 TS-0207031............. Socket Head Cap Screw...........ccccvvvvvvvvieeeeennnnnn, 1/4-20x5/8 ..........c....... 2
43 6294296............00ueee GaSKEL...cco e 1
44............. WB25-244............... LeVEIING SCIreW ....ccoiiiiiiiiee ettt e 4

29



Upper Cabinet Assembly — Models WB-37, WB-43

Parts list on page 33.

VA
W/

/[

A

oo

am

V /4
/4

VA
VA

Va4

Vg

*®

R

AR
RRRR
AN
RN

32



Parts List: Upper Cabinet Assembly — Model WB-37
Exploded view on page 32.

Index No. Part No. Description Size Qty
T WB37-301................ Upper CabiNet .....ccooi i 1
2, TS-1534032............. Pan Head Screw ..............cooooee e, MBX10 ..., 8
K TR WB25-303................ UpPPEr LEft DOOT ... 1
R WB25-304................ Upper Right DOOT........ooii e 1
5 6294509.............cce. [ oo gl I T RS 2
TR TS-0208041............. Socket Head Cap Screw..............ccceeee. 5/16-18x3/4 ................ 4
T, TS-0720081............. Lock Washer ..........cccoceeeeii, 5/M6.ccccciiiiiiiiiiiiiieenennn. 5
8 WB25-308................ 011 1/=T I To o ) U SRTT 2
S T TS-0561021............. Hex NUt......ooooo i, 5/16-18...cccevvvveeeeeeennnn. 1
10.cccccc.... TS-081F031............. Flat Head ScCrew.........ccccvvvvvvviviiiinininnnnn. 1/4-20x1/2 ....ccceeeee. 8
M WB37-311................ Emergency Plate ... 1
12. WB25-312............... Door HINGE PiN ... 4
13 TS-2361061............. Lock Washer ..........ccccceeivi MB......ooe oo 6
14............ TS-1482021............. Hex Cap SCrew .......ccooeeeeveeeeieiiieeeeeee, MBX12 ..o, 4
150 TS-0680031............. Flat Washer...............cccco, 5/M6..cccciiiiiiiiiiiiiiieeennn. 5
16..ccceee.... 6294280..........00vveene Limit Switch ... 1
17 i WB25-317............... Limit Switch Holder..............oo o, 1
18 . TS-1533032............. Pan Head Screw ..............ooooeeeeiiiien, MSEX10 ... 1
19 . TS-0680021............. Flat Washer...............ccocc . L S 2
20 WB25-320................ Fixed Bracket ...... ... 1
21 WB25-321................ Thicknesser POSt ... 1
22 i, TS-0207031............. Socket Head Cap Screw...............ccoee... 1/4-20x5/8 .................. 2
23 WB25-323................ GOV BT e 1
Parts List: Upper Cabinet Assembly — Model WB-43

Exploded view on page 32.

Index No. Part No. Description Size Qty
T WB43-301................ Upper CabiNet .....ccooi i 1
2, TS-1534032............. Pan Head Screw ..............cooooee e, MBX10 ..., 8
K TR WB43-303................ UPPEr LEft DOOT ... 1
S WB43-304................ Upper Right DOOT........coiii e 1
S 6294509.............cce. [ oo gl I T SR 2
TR TS-0208041............. Socket Head Cap Screw..............ccceeee.. 5/16-18x3/4 ................ 4
T, TS-0720081............. Lock Washer ..........ccccceeeeii 5/M6.ccccciiiiiiiiiiiiieieennnn. 5
8 WB43-308................ 011 1/=T I To o ) U SPTTR 2
S T TS-0561021............. Hex NUt.......ooooo o, 5/16-18...cccevvveveeeeeennne. 1
10.cccccc.... TS-081F031............. Flat Head ScCrew.........ccccvvvvvvvivivvinnnnnnnnn. 1/4-20x1/2 ...ccoeeeee... 8
M WB43-311................ Emergency Plate ... 1
120 WB25-312.............. Door HINGE PiN ... 4
13 TS-2361061............. Lock Washer ...........ccoceeeiii, MB.......ooeeeeeeeeeeee 6
14............ TS-1482021............. Hex Cap SCrew .......ccoeeeeeeeeeeiieiieeeeeee, MBX12 ..o, 4
150 TS-0680031............. Flat Washer...............cccoo, 5/M6..ccccveiiiiiiiiiiiiieennnn. 5
16..ccceee.... 6294280..........00vveees Limit Switch ... 1
17 i WB25-317............... Limit Switch Holder...............co oo, 1
18 TS-1533032............. Pan Head Screw ..............coooooeieeiie, MSEX10 ... 1
19 TS-0680021............. Flat Washer...............coocce, L 2
20 WB25-320................ Fixed Bracket ... 1
21 WB25-321................ Thicknesser POSt ... 1
22 i, TS-0207031............. Hex Socket Cap Screw...........cccceeeeeenn. 1/4-20x5/8.........cuvvvuee. 2
23 WB25-323................ GOV BT i 1

33



Table Raising Assembly — Models WB-25, WB-37, WB-43
Parts list on page 35 (WB-25), page 36 (WB-37) and page 37 (WB-43).

34



48............. WB25-448................ SWItCh Plate ... 1

49............. TS-0050011............. Hex Cap SCrew .....ccoeeeeeeiiieee 1/4-20x1/2 ..o 1
50, WB25-450................ SWITCR L 1
51 . TS-2283302............. SCIEW ..ttt M3X30..cceiiiiiiieeaeeene 2
52 TS-1540011.............. HeX NUE ... M3 2
53 6294337 ....oevvviaean. KBY ettt 5/16x5/16x3/4............. 1
54 6294338......ccceeeennne KBY et 4XAX20 .., 1
55 . 6294339......ccceeeenn. KBY ettt AXAX16 e 1
56............. 6294340..........cvvveeee Sprocket Wheel Adjustment PieCe ..o 1
57 i 6294341........cceeeees Sprocket Wheel Shaft............ccccciieeeeeeeeeee 1
58 BB-600327 .............. Bearing......cc.uueeiiiieii e 6003ZZ........cccvvveeenn. 1
59, 6294343.........evvvnenne Adjustment Sprocket Wheel............coooiiiiiiiii e 1
60............. 6294344............uuuen. Sprocket Wheel Adjustment ROd ............oooviiiiiiiiiiii e 1

Parts List: Table Raising Assembly — Model WB-43
Exploded view on page 34.

Index No. Part No. Description Size Qty
T 6294297 .......cceeeeees Elevation SCreW........oooii i 4
2, TS-0051051............. Hex Cap SCrew ....ccooeveeeeiiiiieeeeeeeeeeeeee 5/16-18X1..cccvvvvvreennnn. 8
K T TS-0680031............. FlatWasher............cocoooi, 5/M6.ccccciiiiiiiiiiiiieiinnnnn. 8
S TS-0720081............. Lock Washer ..........cccoeiiiii 5/M6.ccccceiiiiiiiiiiieinnnn. 20
e TS-0720091............. Lock Washer ..........ccceiiii, 38 4
TR TS-0060051............. Hex Cap SCreW .....coooveeeeiiiiie 3/8-16X1..cccvvvviiineennnn, 4
T 6294302........ccceeeenns Elevation Slide..........coooviiiiii 2
8 6294303.........cceeeeens Dust Guard BEIIOW.........coooiiiiiiii 4
S IS TS-0081031............. Hex Cap SCrew ....ccooeveeeeiiiiieeeeeeeeeeeee, 5/16-18x3/4 .............. 12
10.cccccc.... TS-0680041............. FlatWasher............cccooo, KT T 6
o I 6294305.........000vveees Chain oo 1
12. 6294306.............eee.e. NUE HOUSING .o 4
13 6294307 ........cvvvvnnnns UL e 4
14 6294308..........0uvveeee Thrust Bearing........oooeiiiiiiiiiiiiiiiiiiiiiiieeeeeeee e 4
150 6294309.........000vveees C-CirCliP e 4
16 e 6294310....ccciieeeeeens SProCKEt WHEEI .......coeeiiiiiiieeeeeeeeee e 4
17 e 6294311, Elevation GearboX ... 1
18 . 6294312, AT (1= T U PPPPPPPPPRPPPPRt 1
19 BB-6005Z ................ Ball Bearing..........cccoeeiieii i, 6005Z.......ccccvvvviviinnn 2
20 6294314.......ovvvevinnns Ty aTo [ 0= o TR 1
21 TS-0207041............. Socket Head Cap Screw...........ccccvvvvvveevnienennnnnn, 1/4-20x3/4 .................. 3
22 i, 6294316........ccceeees AT 4 1 (I CT= T T P PPPPPPPPPRPPPPRt 1
23 BB-6002Z ................ Ball Bearing..........ccoooeeeeeii e, 6002Z........ccccvvviiinnnn 2
24............ 6294318......cvvvviiiinns STty aTo [ 0= o T 1
25 TS-0206031............. Socket Head Cap Screw...........ccccvvvvvvviieeenennnnnn, 10-24x5/8 ......cccvvvee..... 3
26...cco... 6294320.........c0uvveeeee Tty TaTo [ O o T 1
27 i, TS-0207031............. Socket Head Cap Screw...........ccccvvvvvvviveiennnennnn. 1/4-20x5/8 .................. 3
28 6294322.....cccceeee SProCKEt WHEEI .......cceiiiiiiiie e 1
29 TS-0270051............. SEt SCreW....oeiiiiieieeeeeeeeeeeeeeeeeeeeeee e 5/16-18x1/2 ................ 2
30............. 6294324..........00vvune PUIEY ... 1
N U VB-A36......cocvvveeeee V-BEIE .ottt A-36 ... 1
32, 6294326............uueun. MOLOr PUILEY ... 1
33 TS-0267051............. SEt SCreW....oeiiiiieeeeeeeeeeeeeeeeeee e 1/4-20X1/2 ..o 3
34......... TS-0561031............. HexX NUE.....oooi 3/8-16...cccceeeieiee 1
35, TS-0561021............. HexX NUE.....oooi 5/16-18...cccevvvevieeeennne. 1
36............. 6294330........c0vvvvnnnns Hand Wheel ... 1
37 6294331....cciiiies 0] (o] g = 7= T S 1
38 TS-0050051............. Hex Cap SCrew .....ccooeeeiiiiiieie, 1/4-20XT oo 4
39 TS-0720071............. Lock Washer ..........cccoeiiii, VA oo, 5



6294333

TS-0680061.............
WB25-149................

TS-0720

M1

TS-0680021.............

6294334

TS-0561011.............
WB25-447 ................
WB25-448................
TS-0050011.............
WB25-450................
TS-2283302.............
TS-1540011.............

6294337
6294338
6294339
6294340
6294341

BB-6003Z27 ..............

6294343
6294344

Motor Base Adjustment ROd ... 1
FlatWasher..........ccooooi i, V2 2
HexX NUt ..., 1212 3
Lock Washer ........cooiiiiiiiiiii e, 2 2
FlatWasher..........coooooi i, L S 1
MOtOT ..o 1/4HP, 230/460V, 3Ph 1
Hex NUt ..., 1/4-20.cccceeieiiiiiiiiiiannns 4
HEX SCreW....ccooeeeieeceeeee 12-12X4 e 1
SWILCh Plate ..coeeieiiiiee e 1
Hex Cap SCrew ......cooeeeeeiiiiiee, 1/4-20X1/2 ..o 1
SWITCN oo 1
Pan Head Screw ..., M3X30 ..o, 2
Hex NUt ..., M3 2
KeY 5/16x5/16x3/4............. 1
KeY AXAX20 ..o 1
KeY AXAXT6 oo 1
Sprocket Wheel Adjustment Piece ............coooiiiiiiiiiiiiiee 1
Sprocket Wheel Shaft.............ccccviiieeeeeeeeeeeeeee 1
Bearing.......ooo 6003ZZ..........ccceevee 1
Adjustment Sprocket Wheel......... ..o 1
Sprocket Wheel Adjustment ROd ..o 1

38



Table and Conveyor Belt Assembly — Models WB-25, WB-37, WB-43
Parts list on page 40 (WB-25), page 41 (WB-37) and page 42 (WB-43).

39



Parts List: Table and Conveyor Belt Assembly — Model WB-43
Exploded view on page 39.

Index No. Part No. Description Size Qty
T WB43-501............... COoNVEYOT TADIE ...oiiiiiii et 1
2 WB43-502................ COoNVEYOr Belt.... i 1
K JUUOOPRRT WB43-503................ Mounting Bracket. ... 1
S WB25-504................ LT = 1] L= PP 2
e TS-1550071............. FlatWasher............cccoooi, M10...ooiiii, 4
TR TS-1491031............. Hex Cap SCreWw .....ccooeeeeeiiiiie M10X25 ..., 2
T WB43-507................ Outfeed ROIIET .......ccceeeieee e 1
8 6294352........0uuuininns Bearing, Flange Mount ... 1
S IS WB43-509................ REAUCET ... e 1
10.cciccc... WB25-510................ PIUG. 3
M WB25-511................ GOV BT e 1
120 6290231.....cvvvvviinnnns Bearing, Flange Mount ... 1
13 TS-2361101............. Lock Washer ..........cccoeiiiii, M10......ooeeee 10
14............ TS-0060061............. Hex Cap SCrew ......cooeveeeiiiiii, 3/8-16x1-1/4............... 2
15 6294356...........uuuueee Tty aTo [ 0= o R 1
16 6294386............0uue. Driven PUIIEY ... 1
17 e TS-0060071............. Hex Cap SCrew ......cooeeeeeiiiiie 3/8-16x1-1/2............... 6
18. i 6294385.........evvveene Driving PUIBY ... 1
19, WB25-519............... KY it 8X8X55 ..coviveviiiiiiiee 1
20 TS-1490041............. Hex Cap SCreWw ......cooeeeieiiiiiee, M8X25 ..o, 4
P TS-2361081............. Lock Washer ..o, Y 8
22 6294363..........000uneee MOtOT .. 2HP, 230/460V, 3Ph...1
A TS-1551071............. Lock Washer ..o, M10....oooiiii, 4
24............. WB25-524................ TIMING BEIE ..o 1
25 TS-1505031............. Socket Head Cap Screw...........ccccvvvvvvvvieeenennnnnn, M10X25 ... 4
26 6294383.........cceeee Variable Speed Unit Base Plate...............uuvviiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiieieneens 1
27 i, 6294387 ....cccceeeeee Variable Speed Unit COVEN ...........uuviiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiirieeeeeeeeeeeeneneeees 1
28, TS-1490031............. Hex Cap SCreWw ......cooeeeeeiiiiiee, M8X20 .....ceeeeeiieeiiinnen, 1
29..ne. WB25-529................ Infeed Roller Bracket, Right................uuuiiiiiiiiiiiiiiiiiiiiiiiiiiiiieaens 1
30 TS-0209031............. Socket Head Cap Screw...........cccccvvvvvvvvieeeninnnnnn, 3/8-16x3/4 ... 4
3. WB25-531................ Infeed Roller Bracket, Left ............ovviiieiiiiiee e, 1
32, 6294372......cuvuvviinnns Conveyor Belt Position Wheel.............cccooiiiiiiiiii e 2
33 TS-0208101............. Socket Head Cap Screw...........ccccvvvvvvviiieenennnnnn, 5/16-18X2......ccccvvvee... 2
34.......... TS-0720081............. Lock Washer ..........cccciiii, 5/M6..cccciiiiiiiiiiiiiiieennnn. 2
35, TS-0561021............. HexX NUE.....ooooi 5/16-18...cccovvvevveeeeenne. 2
36.....cccc.. WB43-536................ Emergency StOP COVET......ooii it 1
37 TS-081F032............. Pan Head Screw ...........ccccoeeeiiiii, 1/4-20x1/2 ....coveeee. 4
38 6294376.........c0vvvnens Limit Switch ... 1
39 TS-0810102............. Round Head Screw ..., 10-24%x1-3/4................ 2
................. WB43-IRA ...............Infeed Roller Assembly (Includes Index #40 thru #44)..............cccccceeee 1
40............. WB25-540................ Adjustment SCrew..........ccooiiiiiiiiiiee e 1/2-12X3 e 2
41 6294388............ccce Infeed Roller Shaft..............uuiiiiiiiiiiiiiiieeeaees 1
42...c. WB43-542................ INFEEA ROIIET ... .uiiiiiiiiiiiiiii s 1
43...une. BB-6206VV.............. Bearing.........ccco 6206-2RS.................. 2
44............. 6294573.......evviiiiinns GGl e 2
45............. 6294576.................. Elevation Aluminum Limiter ..........ooouiiiiiiiie e 1
47 oo WB25-547............... PIUG. o 2

42



Pressure Bar Assembly — Models WB-25, WB-37, WB-43
Parts list on page 43 (WB-25) and page 44 (WB-37, WB-43).

Parts List: Pressure Bar Assembly — Model WB-25

Index No.

Part No.

WB25-601..
6294391.....
6294392.....
6294393.....
6294394.....
6294395.....
629439%6.....
6294397 .....
6294398.....
6294399.....
TS-0207031
6294401.....
TS-0561031
WB25-PBA
6288605.....
6290278.....
BB-60012Z
6294405.....
TS-0267071
TS-0561011
TS-0720081
TS-0051061

Description Size Qty
Roller SHder, FEMAIE ............oiiiiiiieeee e 2
Roller SHAer, Male .........ccooouuiiiie e 2
Front Roller Slider, FEMal@...........coooviviiiiie e 1
Front Roller Slider, Male ..............oooiiiiiiiiiee e 1
Back Roller Slider, FEMAIE ...........oovviviiiiiee e 1
Back Roller Slider, Male .............oiiiiiiiiiiieeeeee e 1
Roller Adjusting SCrEW.........cciiiiiiiiiiiie e 4
SPHNG PN 4
ST o] 1 o TP PPPUPRR 4
ROIEI SHABI COVEN ....cvviieeeeie e 4
Socket Head Cap Screw...........ccccvvvvvvvviiieenenennnn, 1/4-20x5/8 ...........c....... 8
Roller Adjusting KNob ... 4
HexX NUL......cooo e 3/8-16...cceeeciii, 4
Pressure Bar Assembly (Includes Index #14 thru #17) ...............cooeee 1
Pressure Bar Shaft ..............ooiiiiiiiii e 4
Pressure Bar COVEN .........oouuu i 4
Ball Bearing.........ooeviii 6001ZZ..........coevvee 8
Bearing COVEN .....ooiiiiie et 8
SEt SCreW.. .o 1/4-20x3/4 .................. 8
HexX NUt.......oooe e 1/4-20....ccceiiieenn. 8
Lock Washer .........coooiiiiiiieeeeeeeeeeee e, LY L 8
Hex Cap SCreWw ......cooeeeeeiiiiieeee, 5/16-18x1-1/4 ............. 8



Parts List: Pressure Bar Assembly — Model WB-37
Exploded view on page 43.

Index No. Part No. Description Size Qty
T, WB25-601................ Roller SHder, FEMAIE ............oiiiiiiieeee e 2
2, 6294391.......ccouneen. Roller SHAer, Male .........cooooeuiiiie e 2
K T 6294392........cccun...... Front Roller Slider, FemMale............cooovieiiiiii e 1
4nnn.... 6294393................... Front Roller Slider, Male ...........c.ocuoiiiiiiiiiiee e 1
5 6294394................... Back Roller Slider, FEMAIE ...........oovviviiiiieeee e 1
B 6294395................... Back Roller Slider, Male ..............oiiiiiiiiiiiee e 1
T, 6294396..........cuuveene Roller AdjuSting SCrEW.........coiiiiiiiiiiiiee e 4
8 6294397 .......ovvvviinnns SPHNG PN 4
S TR 6294398.........00vvenens ST o] 14 o PSP PRERRP 4
10 .. 6294399................... ROIEI SHABI COVEN ....cvviiieeeie e 4
M TS-0207031............. Socket Head Cap Screw...........ccccovvvvvvviieieeennnnnn, 1/4-20x5/8 ...........c....... 8
12. 6294401.......cvvvvinnnns Roller Adjusting KNob ... 4
13 TS-0561031............. HEX NUL ... 3/8-16...ccceeeeiii, 4
................. WB37-PBA ..............Pressure Bar Assembly (Includes Index #14 thru #17) ..........ccccccceeee 1
4. 6288705................... Pressure Bar Shaft ..............ooiiiiiiiii e 4
15 . 6288723.........c......... Pressure Bar COVEN ........coouui i 4
16, BB-6001ZZ .............. Ball Bearing..........cccooeeiiiie i 6001ZZ........eeeven 8
17 i 6294405..........0uvveeee Bearing COVEN .....coiiieie e 8
18, TS-0267071............. SEt SCreW.. .o 1/4-20x3/4 .................. 8
19, TS-0561011.............. HEX NUL ... 1/4-20.....ccccceiiiann. 8
20............. TS-0720081............. LOCK WaShEr ........uiiiiiiieeiee e 5B 8
21 e, TS-0051061............. Hex Head SCrew ........coooovveviiiiiiiieieiieeeeeee e 5/16-18x1-1/4 ............. 8

Parts List: Pressure Bar Assembly — Model WB-43
Exploded view on page 43.

Index No. Part No. Description Size Qty
T, WB25-601................ Roller SHder, FEMAIE ............oiiiiiiiieeee e 2
2, 6294391.......ccounee. Roller SHAer, Male .........ocoouuiiiiei e 2
K T 6294392........ccun....... Front Roller Slider, Female............ooooviuiiiiiie e 1
4 nnn.... 6294393................... Front Roller Slider, Male ...........c.ocuoiiiiiiiiiiiee e 1
5 6294394................... Back Roller Slider, FEMAIE ...........oovviiiiiiiee e 1
Buoerreeeenns 6294395................... Back Roller Slider, Male .............oiiiiiiiiiiiiieeeeee e 1
T, 6294396..........cuuveene Roller AdjuSting SCrEW.........coiiiiiiiiiiiiee e 4
8 6294397 ......ovvvviiinnns SPHNG PN 4
S TR 6294398.........00vvenens ST o] 14 o PO PPRRRR 4
10 .. 6294399................... ROIEI SHABI COVEN ....cvviieeieie e 4
M TS-0207031............. Socket Head Cap Screw..........cccccvvvvvvvviieiinnnnnnnn, 1/4-20x5/8 ........ccc....... 8
120 6294401.......cvvvviinnns Roller Adjusting KNob ... 4
13 TS-0561031............. HEX NUL ... 3/8-16...cceeeciii, 4
................. WB43-PBA ..............Pressure Bar Assembly (Includes Index #14 thru #17) ..........ccccccceeen 1
4. 6294402................... Pressure Bar Shaft .............ooiiiiiiiii e 4
15 . 6294403................... Pressure Bar COVEN .........oouu i 4
16 BB-6001ZZ .............. Ball Bearing..........ccooeeeiiii i, 6001ZZ........cevvev 8
17 i 6294405..........0uvveeee Bearing COVEN .....ooiiieie et 8
18 TS-0267071............. SEt SCIreW...oeeeeeeeeeeeeeeee e 1/4-20x3/4 .................. 8
19. .. TS-0561011............. HEX NUL ... 1/4-20....cccceiinn. 8
20............. TS-0720081............. Lock Washer ........ccooooiiiiiiiieiiiiieee e, LY L 8
21 e, TS-0051061............. Hex Head SCrew ........ccooovveviiiiiiiiiciieeeeeee e 5/16-18x1-1/4 ............. 8

44



Platen Assembly — Models WB-37, WB-43
Parts list on page 47 (WB-37) and page 48 (WB-43).

Parts List: Platen Assembly — Model WB-37

Index No. Part No. Description Size Qty
T WB25-701................ Hex Cap SCrew .....ocooveeeeeiiii, 1/2-12x1-1/2....cvvvv 4
2, TS-0720111............. Lock Washer .........cccceeiii, V2o, 4
K TR TS-0060061............. Hex Cap SCreW .....coooveeeeiiieiee 3/8-16x1-1/4............... 3
S TS-0720091............. Lock Washer ..........cccceiiiii KT T 3
S 6290291......cvvvviiiinns DIAPNIAgM. e 1
[ TP 6290292..........0000uene Flat Head NUL..........uuuiiiiiiiiiiiiiiiiiiiiiiiiiiii e eeeeeeneeeeennennnnnes 1
T TS-0207041............. Socket Head Cap Screw...........ccccvvvvvvviieiennenennn, 1/4-20x3/4 .................. 2

47



8 6290294................... SCrEW ROG. ... e 1

S IR 6290295.........cceeees Platen LOCK LEVET ... ..o 1
10.iiinn.. 6290296............cueee Scale RING BASE.......coi it 1
M 6290297 .......vvvvviinens Scale Ring Base Screw ..........ccccceeeeiiiiieceeeeenne 5/32x3/8 ... 2
120 6290298..........000uueee SCale RiNG..cooiiiiiieee 1
13, TS-0267051............. SEt SCrEW....eviiiiiiieeeeeeeeeeeeeeeeeeee e 1/4-20X1/2 ..o 1
4. 6288737 .....cuvvvrrrnnnnns ROIEI PUIEY ... 1
150 6290301......ccuvvvvnnnnns KY i 5/16x5/16x1-3/16........ 1
16 e TS-0208071............. Socket Head Cap Screw...........ccccvvvvvvvviiiiennnnnnnn, 5/16-18x1-1/4 ............. 3
17 i WB37-717............... Seal Plate, Right...........oooiiiiiiieeeeeeee 1
18 i TS-081F032............. Pan Head Screw ..., 1/4-20x1/2 ...ccceeeeee. 4
19, WB37-719............... Seal Plate, Left. ..o 1
20............. WB25-720................ BUSHING ..o 1
2. 6290310......ccuvvvvnnnns Bearing Base.........oooooii 1
22 6290311...evvviiiiiiiinns Bearing Frame........oooo i 1
23 WB37-723................ Free ROIIr ... e 1
L S 6288704................... Contact RO 1
25, 6290312......cuvvvrvnnnnns OIl Seal ... 4
26..ccceee... BB-6206................... Bearing........ccoo 6206........ccccevvviiiiinn 2
27 o 6290314.......cuvvvvnnnns LOCK NUL....o e 2
28..ciiii 6290315......cuvvviiinnns BeariNg COVEN .....ooiiiie ettt 3
29 TS-0207021............. Socket Head Cap Screw...........ccccvvvvvveiiveenennnnnn, 1/4-20x1/2 ... 12
30 6290317 ....ovvvverirnnnns Grease Fitling.... .o 3
31 6290318......ccuvvvvrnnns Fastening RiNG ......uuuuuiiiiiiiiiiiiiiiiiiiii e 1
32, 6290321......cvvvvrrnnnns Bearing........ccco 22207 ccooeeeeeeiiiiiiiinnnnn, 1
33 6290322..........00uvueeee Bearing COVEN .....ooiiiie et 1
34 6290323..........00vveene Grease Fitling.... ..o 1
35.... 6062032...........c00ueee Bearing ... 22206.....cccevvviiiiiiannnn 1
36............. 6209465............00eee. LOCK NUL.....oooiiiii i, 30mm (LH)................ 1
37 WB37-737............... Mounting Frame ... 1
38, 6290325.........c......... Graphite Base Gearbox, Left. ... 1
39 .. 6290326................... Graphite Base Gearbox, Right............ccccccoiiiiie 1
40............. 6290327 .......cvvvvvnnnnns Gear NUE ... 2
41 6290328..........00vvuene Platen Bar Adjusting ROd...........ooooiiii 2
42 6290329.........00vvveens BUSHING ... 2
43............. 6288727 .......ccun...... Worm Gear Rod, Right. .........oooviiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeee 1
44............. 6290331....cciiieeeeeens Worm Gear ROd CONNECLON ..........ccovviiiiiiiiiiiiiieiieeeeeeeeeeeeeeeee e 1
45, TS-0267051............. SEt SCreW....oeeiiiiieeeeeeeeeeeeeeeeeeeeee e 1/4-20X1/2 ..o 2
46............. TS-0561011............. HexX NUE.....oooi 1/4-20..cccceeieieeiiiiiiienns 2
a7............. 6290334................... Worm Gear Rod, Left........coooiiieiiiieeeee e 1
48............. 6288728..........00vveee Sliding Platen, Male.............cccciiiiiieeeeeeeeeeeeeeee e 1
49............. TS-0060051............. Hex Cap SCreW ......cooeeeeeiiiiieee 3/8-16XT..cccvvvvviereenn. 4
50............. TS-0720091............. Lock Washer ..........cccceeiii, 38 7
51 .. 6288701.......cceunen. Sliding Platen, Female.............cccccccccieeee e 1
52............. 6288702..........00vveens =Y | 1
53 6288703.........c0vvveens Graphite ..o 1
54....... 6288730.......ccvvvvvnnnns Bar . 1
55 . 6294433.........cceeeees Bar SCreW.....cc o 7
56...cccn..... 6290319....ccceeeeeees [ T QA= T 1= S 1
57 6290320.........000vvvnns LOCK NUL....co oo, 1
58...ciii WB37-758.............. 011 U = o SRR 1
59 TS-081F032............. Pan Head Screw ............cccooeeiiiiii, 1/4-20x1/2 ...ccoeeeee.. 2

Parts List: Platen Assembly — Model WB-43
Exploded view on page 47.

Index No. Part No. Description

T WB25-701................ Hex Cap SCrew .....coooeveeeiiiii
2, TS-0720111............. Lock Washer ........coooooiiiiiiiiiiiee e
K TR TS-0060061............. Hex Cap SCreWw .....coooveeeeiiiiie e,



TS-0720091.............

6290291...
6290292...

TS-0207041.............

6290294...
6290295...
6290296...
6290297 ...
6290298...

TS-0267051.............

6288737 ...
6290301...

TS-0208071.............

WB43-717

TS-081F032.............

WB43-719
WB25-720
WB43-721
6290311...
WB43-723
WB43-724
6290312...
BB-6206...
6290314...
6290315...

TS-0207021.............

6290317...
6290318...
6290321...
6290322...
6290323...
6062032...
6290465...
WB43-737
6290325...
6290326...
6290327 ...
6290328...
6290329...
6294439...
6290331...

TS-0267051.............
TS-0561011.............

6290334...
6294429...

TS-0060051.............
TS-0720091.............

6294430...
6294431...
6294432...
6294434...
6294433...
6290319...
6290320...
WB37-758

TS-081F032.............

Lock Washer ........cooiiiiiiiiiii e, 38 3
DIaPNIAgM. e 1
Flat Head NUL ... 1
Socket Head Cap Screw...........ccccvvvvvvvviiiiennnnnnnn, 1/4-20x3/4 .................. 2
S Tod {21 o o PP 1
Platen LOCK LEVET ... ..o 1
Scale RING BASE.......coi it 1
Scale Ring Base Screw ..........ccccceeeiiiiiiiceneeenne 5/32x3/8 ... 2
SCaAlE RING... .t 1
St SCrEW....ciiiiiieieeeeeeeeeeeeeeeeeeee e 1/4-20X1/2 ..o 1
ROIEr PUNBY ... 1
KY i 5/16x5/16x1-3/16........ 1
Socket Head Cap Screw...........cccccvvvvvveiiieenennnnnn, 5/16-18x1-1/4 ............. 3
Seal Plate, Right...........oooiiiiiiiieeeeeeeeeee 1
SCIEW ..ottt 1/4-20x1/2 ..cccveeeee 4
Seal Plate, Left. ......ooveiiiiieeee e 1
BUSHING .. 1
Bearing Base.........ooooi i 1
Bearing Frame........ooooo i 1
Free ROIIEr ... e 1
ContaCt ROIIEE.........cceeiiiiiiie e 1
OIl Seal ... 4
Bearing.......oooo 6206.........cccovviiiiiinn 2
Bearing LOCK NUL........oooiiii 2
BeariNg COVEN .....ooiieie et 3
Socket Head Cap Screw...........ccccovvvvvvvvieeeninnnnnn, 1/4-20x1/2 ... 12
Grease Fitling.... .o 3
Fastening RiNG .......uuuiiiiiiiiiiiiiiiiiiiiii e 1
Bearing.......oooo 22207 ccccovviiiiiiiiiiiinnnn, 1
BeariNg COVEN .....ooiiiiiiie et 1
Grease Fitling.... .o 1
Bearing ... 22206......cccovvviiiiiinnnn 1
LOCK NUL ... 30mm (LH) .....cceeeeeee. 1
Mounting Frame ... 1
Graphite Base Gearbox, Left. ... 1
Graphite Base Gearbox, Right............ccccccciiiiiee 1
Gear NUE ... 2
Platen Bar Adjusting ROd...........ooooiiii 2
BUSHING ... 2
Worm Gear Rod, Right..........coovviiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeee 1
Worm Gear RoOd CONNECLON ...........coviiiiiiiiiiiiiiieeieeeeeeeeeeeeeeeee e 1
SEt SCreW....oiiiiiieieeeeeeeeeeeeeeeeeeeeeeee e 1/4-20X1/2 ..o 2
HexX NUt ... 1/4-20..cccceeeeiiiieiiiiiiannns 2
Worm Gear Rod, Left........coiiiiiiiiiie e 1
Sliding Platen, Male............cccciiiieeeeeeeeeeeeeee e 1
Hex Cap SCreWw ......cooeeeeeiiiii, 3/8-16X1..cccvvvviieeennnn, 4
Lock Washer ........cooiiiiiiiiiiiieeeee e, 38 7
Sliding Platen, Female.............ccccccccee 1
=Y | 1
Graphite ..o 1
T S 1
SCIBW ..ottt 7
[T QA= T 1= S 1
I Yo U 1
011 L= U = o SRR 1
Pan Head Screw ............ccooeeeiiiii, 1/4-20x1/2 ...ccoveeeen... 2

49



Air Regulator Assembly — Models WB-25, WB-37, WB-43
Parts list on page 50 (WB-25), page 51 (WB-37) and page 52 (WB-43).

Parts List: Air Regulator Assembly — Model WB-25

Index No. Part No. Description Size Qty
T, 6294544................... 11 =T S OV o TSP 1
2 6294545..........evveeene Pressure Regulator.........ooooiii i 1
K R 6294546................... Bronze CONNECION. .........iiiiei et 1
4.nnn.... 6294547 ................... FIEXIDIE HOSE..... e 1
5 6294548................... F N[ (] o 1
Buoereeeeenns 6294549................... EIDOW .. 1
T, TS-081C042 ............ SCIrEW .. e 10-24Xx5/8 ..., 2
< T 6294551......ccccune. EIDOW .. 1
LS I 6294552........ccun...... Yo L=TaTo 1[0 IV /=1 1Y 1
10 .. 6294553................... LI Lo 12| N 1
1 6294554................... Plastic CONNECLON ..........iiiiiie e e 3
12,0 6294555..........cceees Multiple Hole CONNECIOr .......ccooiiiiii i 1
13, 6294556................... Plastic CONNECLON ..........iiiiiieeeee e 1
14............. 6294557 .......ccoun... Bronze EIDOW ........cooeiiceeeee e 1
15 . 6294558................... Plastic CONNECLON ..........iiiiii e 1
16..eeenn.... 6294559................... Plastic CONNECLON ..........iiiiii e 2
17 e 6294560................... THrOtE VaIVE ... e 2
18 6294561................... Plastic CONNECLON ..........iiiiee e 1
19 . 6294562................... Bronze CONNECION. ........uiiiiee e 1
20............. 6294563................... Plastic CONNECLON ..........i i 1
21 e, 6294564................... Plastic CONNECLON ..........iiiieii e 1
22...ann.... 6294565................... N[ (] 1
23, 6294566................... Plastic CONNECLON ..........iiiieiiiee e 1
24............. 6294567 ................... Plastic CONNECLON ..........iiiiei e 1



Parts List: Air Regulator Assembly — Model WB-43
Exploded view on page 50.

Index No. Part No. Description Size Qty
T, 6294544................... 11 =T S OV o TSR 1
2 6294545..........uvvnens Pressure Regulator.........ooooo i 1
K T 6294546................... Bronze CONNECION. ........uiiiieiieeeee e 1
4.nnn.... 6294547 ................... FIEXIDIE HOSE..... e e 1
5 6294548................... F N[ (] o 1
B 6294549................... EIDOW .. 1
T, TS-081C042 ............ Yol (= 10-24X5/8 ..., 2
< 6294551......ccccune. EIDOW .. 1
LS I 6294552........ccu........ Yo ] L=TaTo 1[0 IV =1 LY=o 1
10 . 6294553................... LIS Lo 12| N 3
Mo 6294554................... Plastic CONNECLON ..........iiiiiiieee e 1
12, 6294555..........cccees Multiple Hole CoNNECIOr ........ccooiiiiii i 1
13, 6294556................... Plastic CONNECLON ..........iiiieeiee e 1
4. 6294557 .......cccun..... Bronze EIDOW ........cooeeieeee e 1
15 . 6294558................... Plastic CONNECLON ..........iiiii e 1
16..eeeen.... 6294559................... Plastic CONNECLON ..........iiiiiii e 2
17 e 6294560................... THrOtE VaIVE ... e 2
18, 6294561................... Plastic CONNECLON ..........iiiiii e 1
19 . 6294562................... Bronze CONNECION. ........uiiiieie e 1
20............. 6294563................... Plastic CONNECLON ..........iiiiii e 1
21 e, 6294564................... Plastic CONNECLON ..........iiiieiieee e 1
22...annn... 6294565................... AT SWITCN e 1
23, 6294566................... Plastic CONNECLON ..........iiiiee e 1
24............. 6294567 ................... Plastic CONNECLON ..........oiiiei e 1
25, 6294568................... U1 (= R 2
26............. WB25-926................ U1 (= 1
27 o 6294570................... Plastic CONNECLON ..........iiiieiiee e 1
28, WB25-928................ Flexible HOSE......coovvuiiiiiiie e Ww8x700mm................. 1
29 6294571....cccoeiiis Flexible HOSE.......oovvuiiiiiii e W8x1400mm............... 1
30 6294657 .........cceeee. Flexible HOSE......coovvueiiiiiic Ww6x1600mm............... 1
31 6294658................... Flexible HOSE.......oovvueiiiiiii e Wwex750mm................. 1
32 6294663................... Flexible HOSE.......oovvuiiiiiiie e Ww6x600mm................. 1
33 6294664................... Flexible HOSE.......covvuiiiiiii e W6x250mm................. 1
34 6294665................... Flexible HOSE.......covvuiiiiii e W6x650mm................. 1
35 6294666................... Flexible HOSE......coovvuiiiiiii e W6x300mm................. 1
36 6294667................... Flexible HOSE......coovvueiiiiiiic e W6x650mm................. 1
37 i 6294662................... Flexible HOSE......coovvuiiiiiiie e W6x1500mm............... 1

52



Sanding Belt and Accessories — Models WB-25, WB-37, WB-43

Parts list on page 54.

14

53



Parts List: Sanding Belt and Accessories — Model WB-25
Exploded view on page 53.

Index No. Part No. Description

T 6290281........cceeeeees Platen Pull HOOK...........ccouuiiiiiiiiiie
2, 6294461.........c0vvvvees Limit Switch Tube .................coo .
e WB25-1003.............. B 1o To) I = o X G
S 6288602............000eee Y |
S 6288603................... Graphite ...
[ JUTTOTT 6294256...........cuuueee Door Lock Key........oooooviiiii,
T Sanding Belt (local purchase)..............c.......
................................................. Sanding Belt (local purchase).............cc.......
8 WB25-1008.............. Cross Point Screwdriver............cccccccvvvveeennn.
S IS WB25-1009.............. Flat Blade Screwdriver...........ccccvvvvvvivininnnnnn.
(L0 WB25-1010.............. Open EndWrench...........cccccccciiiinnn,
M WB25-1011.............. Open End Wrench...........cccccccciiiiiiinnn,
12,0 WB25-1012.............. Open EndWrench...........cccccccciiiinn,
13 WB25-1013.............. HexWrench Set...........cocoooeii,
4. WB25-1014.............. Adjusting Rod...........cuuviiiiiiiiiiiiiiiiiiiiiiiiiiinnns

Parts List: Sanding Belt and Accessories — Model WB-37

Index No. Part No. Description

T 6290281........cceeeees Platen Pull HOOK............couviiiiiiiie
2, 6294461.........c0vvveeee Limit Switch Tube ...................oo
e WB25-1003.............. B oo ) I = o X
S 6288702.........00vvveens Y |
S 6288703.........cccccee Graphite ...
( JUUTOTT 6294256...........cuuueee Door Lock Key........oooovviiiii
T Sanding Belt (local purchase).............ccc......
................................................. Sanding Belt (local purchase).............ccc......
8 WB25-1008.............. Cross Point Screwdriver............ccccccvvvvvenennn.
S IS WB25-1009.............. Flat Blade Screwdriver...........ccccvvvvvivnnnnnnnnnn.
10.ccin. WB25-1010.............. Open End Wrench..........cccccccciiniiiinnn,
M WB25-1011.............. Open End Wrench...........ccccccciiiiiiiiiinn,
12,0 WB25-1012.............. Open End Wrench...........cccccccciiniiiinnn,
13 WB25-1013.............. HexWrench Set...........ccoooeeii,
4. WB25-1014.............. Adjusting Rod...........cuuvviiiiiiiiiiiiiiiiiiiiiiiiiinnns

Parts List: Sanding Belt and Accessories — Model WB-43

Index No. Part No. Description

T 6290281........cceeeees Platen Pull HOOK............couuiiiiiiiiii
2, 6294461.........c0vvveens Limit Switch Tube ..................ooc
e WB25-1003.............. B oo ) I = o )
S 6294431......cvvvviiinnnns Y |
5 6294432.........ccccee. Graphite ...
[ JUUTOTT 6294256............uuuene Door Lock Key........cooovviiiii
T Sanding Belt (local purchase).............ccc......
................................................. Sanding Belt (local purchase).............ccc......
8 WB25-1008.............. Cross Point Screwdriver............ccccccvvvvveeennn.
S I WB25-1009.............. Flat Blade Screwdriver...........ccccuvvvvvvnninnnnnnn.
10.cci. WB25-1010.............. Open End Wrench...........cccccccciiiiiinnnn,
M WB25-1011.............. Open End Wrench...........ccccccciiiiiiinnn,
12,0 WB25-1012.............. Open End Wrench............ccccccciiiiiiiiinnnn,
13 WB25-1013.............. HexWrench Set..........ccooooeei,
4. WB25-1014.............. Adjusting Rod............cuviiviiiiiiiiiiiiiiiiiiiiiiiinnns

25"x75" (100 Grit)........ 1
25"x75" (180 Giit)........ 1

8/M10mm ... 1
1214 mm................... 1
1719 Mmoo 1

37’x75” (100Grit)........ 1
37"x75” (180Grit)........ 1

8/M10mMm. ..o, 1
1214 mm.........o........ 1
1719 mm.....cccooueeeen. 1

43"x75” (100Grit)........ 1
43"x75” (180Grit)........ 1



Tension Roller Assembly — Model WB-43 ONLY
Parts list on page 60.

59



Parts List: Tension Roller Assembly — Model WB-43
Exploded view on page 59.

Index No. Part No. Description Size Qty
o WB25-162................ SaAL... i 1
2, TS-0720111............. Lock Washer ..........cccceiii, 2 7
K TR TS-0208041............. Socket Head Cap Screw...........ccccvvvvvvvviviiinnnnnnnn, 5/16-18x3/4 ................ 6
S TS-0208041............. Socket Head Cap Screw...........ccccvvvvvveieiiinnnnnnnn, 5/16-18x3/4 ................ 4
e 6294458...........00vuee 31T 1= 1
( JUUPOTT 6294459.........uvvvnnens Limit Switch Holder (L TYPE).....oioueiieiiiiee e 1
T, 6294460.............0000. Limit Switch ... 2
< ST 6294653..........000veee Limit Switch ... 1
S I 6294461.........c0vvveens Limit Switch Tube ... 2
10.cccccc.... 6294462............00000. Limit Switch Holder..............cooo i 2
M 6294463............uuueee Air Sensor Nozzle (FEMAI)..........cooviriiiiiiiiiiiiiiee e 1
120 6294464................... Air Cylinder Bracket...........oooiiiiiiiiiieee e 1
13 6294465...........cuuueee Air Sensor Nozzle (Mal€)........c..uueiiiiieiiiiiee e 1
14............ 6294466................... Throttle ValVe ... 1
15 6294467 ................... Throttle Valve Base .......coooo oo 1
16..cceeee.... 6294468................... Plate. . 1
17 e 6294469................... AIUMINUM DISC et e e e eeeeenas 1
18 6294470........c0vvvvnnnns Ol CUP e 1
19 6294471........ooeeee, AlUMINUM Plate ..o e 1
20 TS-2284202............. Pan Head Screw ..., MAX20 ..., 2
2. 6294473.......oevviviinns Sanding Belt Power Off Plate..............ooiiiiiiiiii e 1
22 TS-0561032............. HexX NUE.....oooi 3/8-24.....cccoeiiii 2
23 TS-0680031............. FlatWasher............cccooo, 5/M6.ccccciiiiiiiiiiiiieieennnn. 5
24............. TS-0720081............. Lock Washer .........cccceeiiii 5/M6..ccccoviiiiiiiiiieeennne. 14
25 TS-0206041............. Socket Head Cap Screw...........ccccvvvvvvvvieeenennnnnn, 10-24x3/4 ................. 12
26...cccc.... TS-0560071............. HexX NUE.....oooi 10-24...ooees 12
27 i, TS-0081031............. Hex Cap SCrew ....cccoeeeeeiiiiiiieeeeeeeeeeeeeeeeeeee 5/16-18x3/4 ................ 5
28...ccun... 6294478................... (07e] g o =Ter (o] SO | I OF=T o HE R 1
29 6294479........cuvvvvnnns Shaft, Ol CUP..cceiiii e 1
30 WB43-130................ Hex Cap SCreW .....cooeeeeieiiiiieeeeeeeee e, 12-12XT o 4
Y I WB43-131................ Socket Head Cap Screw...........cccccvvvvvvvieeenennnnnn, 1/2-12x1-3/4 ............... 2
32 TS-0208081............. Socket Head Cap Screw...........ccccvvvvvveviveeeenennnn, 5/16-18x1-1/2............. 1
33 TS-1532032............. Pan Head Screw ..., MAX10 ..o 2
34 WB25-131................ Flat Head SCrew.............uvvvvvviviveiriiiiiiiiieinennnnnnnns MBX8 ... 4
35 WB43-135................ Upper Roller Frame ... 2
36 WB43-136................ 18 o] o =Tl o) | 1= 1
37 WB25-134............... Bearing HOUSING ......ooooii i 2
38 WB25-135............. Bearing.........ccoo e C205 ..., 2
39 TS-1523011............. SEt SCreW....oeiiiiieeeeeeeeeeeeeeeeeeeeeeeeee e MBX6.......ceeeeeeeeiinnnn. 4
40............. TS-0209031............. Socket Head Cap Screw...........ccccvvvvvvvviiieeenennnn, 3/8-16x3/4 ... 4
41 TS-0720091............. Lock Washer ..........cccceeiiiii 38 2
42 WB25-139............... Grease Fitting With COVer ..o 2
43 6294490..........00uveeee THMMING SCIEW ....eeiiiiieii ittt e e e e e e e e e e 1
44............. 6294491..........cceeees Eccentric ROA.......cooiee e 1
45............. WB25-142................ Socket Head Cap Screw............ccccvvvvvvvveeiieenennn, 1/2-12x3-1/2.....ccc....... 1
46............. JWP15H-224 ........... Retaining RiNg............ccooo i, STW-15...ccoiviiiiieeeee. 1
47 oo, 6294493................... ECCENtNC PIECE. ... 1
48............. 6294496............000ee Shaft, Air Cylinder............coooviiiiieeeeeeee e 1
49............. 6294265................... Copper Plate ..o 2
................. WB25-AVA ..............Air Valve Assembly (Includes Index #25,26,46,48,50 thru 56)................ 1
50 6294497 ... Bottom COVEr ....coooi i 1
51, 6294498..........000vvee SPIING. e 1
52 i 6294499................... AIUMINUM Plate ..o 1
53 TS-2286121............. Flat Head SCrew............cvvvvviviiiiiiiiiiiiiiiiiiiininnnnnns MBX12 ..o, 1
54.......... 6294501.......ccvvvvnnnnns Plate. ..o 1
55 6294502................... LI o T O 01V PP PPPPPPRPPPPRt 1



TS-0720051.............
TS-1540071.............

6294494...
WB25-149

TS-0561021.............

6294503...
WB25-159
WB43-163

TS-1533032.............

TS-005101

T

Lock Washer ........cooiiiiiiiiiii e, H10. e 12
Hex NUt ..., M0 . 1
Universal Joint FOrk.......ooouui e 1
HexX NUt ..., 1212 1
HexX NUE.....oooo 5/16-18...cccevvveevveeennnne. 1
Base, Air Cylinder FiriNg ........cooi i 1
Eccentric Shaft HOUSING ......cooiiiiiiiii e 1
= T LTS 10T o] o] o A 1
Pan Head Screw ..., MSEX10 ... 6
Hex Cap SCrew .....cooeeeeeeiiiiieeeeeeeeeeee, 5/16-18x1/2 .....cccc....... 4

61



Electrical Box Assembly — Model WB-43 ONLY

Parts list on page 66.

65



Parts List: Electrical Box Assembly — Model WB-43

Exploded view on page 65.

Index No. Part No. Description Size Qty
T, WB43-801................ Electrical Control BOX .......c.ooeuiiieiieeeeee e 1
2, 6294516......cc.ccon...... HINGE PiN 2
B, WB43-803................ Electrical Control BoOX DOOF ........coouiieieee e 1
4onann.. 6294518.....cceviiinn. Base Plate......c.oeeieiie e 1
B TS-0561011.............. HEeX NUL ..., 1/4-20.....ccciiiiiee, 4
[ T TS-0720071............. LoCk Washer ..o, VA e, 4
T, WB25-807................ COoNtrol PAnEl....... oo 1
8 WB25-808................ Button Head Socket Screw..........cccoovvvvvenieiennnnen. MAX8....oiiiiiii, 4
O WB25-809................ Proportional Current DeviCe............ooeveiiii 1
10, WB43-810................ TrANSTOMMIET ... e 1
1 I 6294523......cciien CoNtaCtor ... CN-35.. i, 2
12. 6294540..........c0uvueee Emergency Stop SWItCh.........ooiiii 1
13 WB25-832................ FUSE SUPPOIt BASE ... ..uuuiviiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiieesereeseaeesseeeneeseensennsnnennnes 2
14 WB43-814............... Overload Relay (for 230V) .....ooiiiiiiiie e 1
................. WB43-814A .............0verload Relay (for 460V) ........ccuuiiiiiieiiiiieeeee e eieeeeee
15 . WB25-813................ FUSE .o AA 2
16 WB43-816................ Overload Relay (for 230V) .....oooiiiiiie e 1
................. WB43-816A .............0verload Relay (for 460V) ........cc.uuiiiiiieiiiiiieeeee e iieeeeee
17 . 6294647 .........ccon..... CoNtaCtOr ... CN-11. 4
18, WB43-818................ W€ COUMN ..o 1
19, WB43-819................ W€ COUMN ... 1
20, .. WB25-817................ (070] 1 (o] [=1 ST RO 1
21 e, WB43-821................ Power Wire Terminal ...........oouiiiiei e 1
22 i WB25-819................ TAP SCrEW ..ottt MAX10 ..o, 2
23, WB43-823................ Terminal BOArd..........coouiiniieie et 8
24............. TS-0680021............. FlatWasher........o.oooi e, VA e 4
25 . TS-0720071............. Lock Washer ..o, VA e 4
26............. TS-081F032............. Pan Head SCrew .........cooooeoeiiiieieeeeeee 1/4-20x1/2 .o 4
27 oo, 6294532.....cceiiin PU ConNeCOr 1727 ... 4
28, 6294533.....cceeiiin PU ConNector 3147 ... . e 3
29, 6294534.........ccc........ Cable CoNNECIOr 17 ... 1
30 WB25-827................ AMP MELEE .. e 1
il WB43-831................ TN BT . e e 1
32, 6294537 ... Start SWItCN ... 2
33 6294538......cccccnn... StOP SWItCH ..o 2
34 6294539........cuvviiinns Power Indication Light ... 1
35 . 6294645................... CoNtaCtOr ... CN-25. i, 1

66



Electrical Connections — Models WB-25 and WB-37 ONLY

£ RS T
4T
’ LY~ @SANDNG BELT
TeW oo !
.................... e _R: :.,U...,....w. — ’T“h' .-..,,v. ‘AOFOR TABLE L|FT| NG
S, Vil ) & LOWERING
W
R'U
S
TM3W QL3 U
Y~ Y CONVEYOR  BELT
i»-... m—m — - - --S‘ } \; . _“-_““\.‘ﬂ;}r/_--_-_ bm
R S? THW % :
BN
2207 s8] 17
ri\ifm/\i\ifwl:wuo
diov 2201200{
| ' ?
3 oWl 2
2. e o
A Frrergercy Broke 12 0113 A | ERNERSOURCE
s R0 RS
KN
25 2 R ‘
T LSl— o Frrergency
A O Frrergency Stop BRAKE
& [S3—
[E:D.J L. S4—
AT 1 (S 17 R_D
g | o e GO @ PR
PR 15 TABLE LIFTING
l s B J5 9 P d @ 1 & CWERING
osir g WERL g M, Ol
LML G SANDING BELT
St Pl g M5 O3
M5 ] ey CONVEVOR  SELT
Py

67




Electrical Connections — Model WB-43 ONLY

Ei R 1S, T
= M u
R U V1 o
S — @CON\/EYOR REL
T'F'W 0
RU V7, TABLE LIFTING
r \CTO
5,V W &LOWERING
TRW |
R''U
SV
T W
AVA},_, M,3_9—Lg-5 U X_|S|
R oY YooY :HSANDNG BELT
2t S =B W Z 1
440 B0 156 TJ.D}.— ]
o 0 Al R 7
! 14 ] S X
A5y 7000 NV TV
1 «0
F“i’E% /
' 3 e WL 2 » 2
3 A O g 2 A POWER SOURCE
= BRAKE
S S 4
3 MGSTRAe, FRONT CONVEYCR - STOP
-5 1S | LMIT SWITH g Errer
A — BRAKE
6 1 =
EMG STOP— soLA
EEC_R1 4 LS. L R o P
N =T I s P — O—TABLE LIFIING
. e 2 LS afo ® &LOWERING
71 S0P 3 eSIART 10 M-~ OO -
A I o CONVEYOR  BEL:
gy
SOP 14 ART 12 TR : .
L33 2 O —SANDNG BELT
e Qo -‘:L..D..C 1/
s 18,5, 13 g 1%
SANDING BELT MOTOR S e
ﬁ@‘ ﬁ Ve W) (Us) v5) D NL%‘S
w2 U2} vz w2 2 W2
|11 ees
’Urf’\i @ Z X Y
Joe oo
ttt P 1
b v W u v w
Low Voltage High Voltage
220V 440V

68



	WB Series Sanders
	Warranty and Service
	Table of Contents
	Warnings
	Specifications
	Unpacking
	Assembly
	Air Supply Connection 
	Dust Collection
	Installing/Replacing Sanding Belt 

	Grounding Instructions
	Adjustments 
	Sanding Belt Tracking and Oscillation 
	Oscillation Air Flow 
	Oscillation Speed 
	Platen Position
	Replacing Graphite and Felt Pad 
	V-Belt Tension and Replacement 
	Conveyor Belt Tension
	Conveyor Belt Tracking 
	Feed Rate
	Pressure Bar Adjustment 
	Table Parallelism

	Operating Controls 
	Operation 
	Maintenance
	Dust Chute Layout
	Troubleshooting the Sander 
	Troubleshooting the LED Unit
	Replacement Parts
	Base and Motor Assembly – Model WB-25 ONLY
	Base and Motor Assembly – Model WB-37 ONLY
	Base and Motor Assembly – Model WB-43 ONLY
	Upper Cabinet Assembly – Model WB-25 ONLY
	Upper Cabinet Assembly – Models WB-37, WB-43
	Table Raising Assembly – Models WB-25, WB-37, WB-43
	Table and Conveyor Belt Assembly – Models WB-25, WB-37, WB-43
	Pressure Bar Assembly – Models WB-25, WB-37, WB-43
	Platen Assembly – Model WB-25 only 
	Platen Assembly – Models WB-37, WB-43
	Air Regulator Assembly – Models WB-25, WB-37, WB-43
	Sanding Belt and Accessories – Models WB-25, WB-37, WB-43
	Tension Roller Assembly – Models WB-25 and WB-37 ONLY
	Tension Roller Assembly – Model WB-43 ONLY
	Electrical Box Assembly – Models WB-25 and WB-37
	Electrical Box Assembly – Model WB-43 ONLY 
	Electrical Connections – Models WB-25 and WB-37 ONLY
	Electrical Connections – Model WB-43 ONLY 




